U\

UNIVERSAL WATER REGISTRY

UWR Rainwater Offset Unit Standard
(UWR RoU Standard)

Concept & Design: Universal Water Registry

www.uwaterregqistry.io

Project Concept Note & Monitoring Report
(PCNMR)

Project Name : Initiative for waste water recycle and reuse by ST COTTEX

EXPORTS PRIVATE LIMITED

UWR RoU Scope: 5
Monitoring Period: 01/01/2018 - 31/12/2024
Crediting Period: 01/01/2018 - 31/12/2024
UNDP Human Development Indicator: 0.644 (India)

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission 1



A.1 Location of Project Activity

Title Initiative for waste water recycle and reuse by ST
COTTEX EXPORTS PRIVATE LIMITED

Country India
State Punjab
District Ludhiana
Block Basin/Sub Sutlej Basin
Basin/Watershed
Name of the Village Latitude Longitude
Project location Machhiwara 30°54'36.5"N | 76°09'03.7"E
Machhiwara 30°54'25.5"N |76°09'03.0"E

Type and Scope of RoU Project|Type Scope 5: Conservation measures taken to recycle
Activity and/or reuse water, spent wash, wastewater etc. across
or within specific industrial processes and systems,
including wastewater recycled/ reused in a different
process, but within the same site or location of the
project activity. Recycled wastewater used in off-site
landscaping, gardening or tree plantations/forests
activity are also eligible under this Scope.

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission 2



’
. | India
= L
- U
B '
’
v
& ’
a 5 * B
.
’
&
.
% ¢ |
= ’
v
’
T
72° 8, 94°
.
. *
Punjab '
& ]
s o+
¥
*+
[ 1 o
- 1
~
s
- -
Lo
-~
~
~
74 75 76" ™"

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission

% T
N
Ludhiana District Block Boundary A
12
-
Ludhiama-2
Sidhwan Bet Machhinara
Ludhiana-1
Samrala
i Dehlon Doraha
Mg Pakhowal
Khanna
Raikot Maloud

z

s

18

2

o 10 20 40 km
L | 1 . )
4 '
75°30'0"E 76°0'0"E

Project Site

Lf
B
%]
|




A.2. Project owner information, key roles and responsibilities

The project participant, S.T. Cottex Exports Pvt. Ltd., is a leading textile manufacturer based in North
India, has established itself as a vertically integrated spinning and knitting operation with a production
capacity of 220 metric tons per day.

ST Cottex Exports Private Limited, as the project participant, owns the water user rights within the
project boundary, ensuring full control over the management and utilization of water resources.
Additionally, the company holds the legal land title for the designated project area. All necessary
permits required for the project's execution have been obtained, or applications have been submitted to
the relevant regulatory authorities, ensuring compliance with environmental and industrial guidelines.
These approvals validate the project's commitment to sustainable water management and adherence to
legal frameworks governing water reuse and treatment.

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission 4



Treatment Plant

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission



A.2.1 Project RoU Scope

PROJECT NAME

Initiative for waste water recycle and reuse by
ST COTTEX EXPORTS PRIVATE LIMITED

UWR Scope:

Type Scope 5: Conservation measures taken to
recycle and/or reuse water, spent wash,
wastewater etc. across or within specific
industrial processes and systems, including
wastewater recycled/ reused in a different
process, but within the same site or location
of the project activity. Recycled wastewater
used in off-site landscaping, gardening or tree
plantations/forests activity are also eligible
under this Scope.

Date PCNMR Prepared

The project consists of the development of a 900 KLD
wastewater recycling system designed to treat and
reuse effluent efficiently, significantly reducing reliance
on freshwater resources. In the absence of this project
activity, ST COTTEX EXPORTS PRIVATE LIMITED would
have depended on groundwater extraction to meet its
water demands, exacerbating the already critical issue
of water scarcity in India. With urban and industrial
sectors generating over 72,368 million liters of
wastewater daily, only 37% of which is currently
treated, the challenge of wastewater management
remains a pressing concern®. The baseline scenario
involved the discharge of untreated or partially treated
wastewater, leading to groundwater depletion and
environmental pollution. However, through the
advanced treatment processes implemented—
including  Effluent  Treatment  Plants  (ETPs),
ultrafiltration (UF), and reverse osmosis (RO) systems—

FLTERPRESS FOUNDATION

STORAGE T4

Site Layout

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission



the project now ensures the recycling and reuse of water,
reducing the dependency on groundwater and promoting a ||

sustainable water management approach.

Site Lavout

A.3. Land use and Drainage Pattern

Not Applicable
A.4. Climate

Not Applicable
A.5. Rainfall

Not Applicable
A.6. Ground Water

Not Applicable
A.7. Alternate methods

1. Stormwater Harvesting:
Stormwater harvesting offers an alternative method for addressing water scarcity, especially in

regions with high rainfall variability. But due to the high-water demand of the textile industry

rainwater harvesting alone cannot meet operational needs year-round.

"https://pib.gov.in/Pressreleaseshare.aspx?PRID=1779784#:~:text=As %20per%20the %20report%200f,0f%2031841%20mld

%20is%20available.

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission

RO& STP PLAN LAYOUT

UNIT-12 UF



2. Traditional Groundwater Extraction: Industries and institutions often rely on groundwater
abstraction for non-potable water requirements, particularly in regions where aquifers are
accessible. But due to the depleted groundwater resources it further exacerbates water scarcity

3. Surface Water Utilization An innovative method gaining traction is nutrient recovery from
wastewater, particularly in agricultural applications. By recovering nutrients like nitrogen and
phosphorus from treated wastewater, it is possible to reduce the need for chemical fertilizers.
This method not only helps in managing wastewater but also supports sustainable agricultural
practices. With India generating significant amounts of wastewater daily, implementing nutrient
recovery could reduce both environmental and agricultural dependency on chemical fertilizers,
providing dual benefits of waste management and improved crop yields.

A.8. Design Specifications

200KLD

f ) =
1 H £
B T i ULTRAFILTRATION ! 3
et s : Proposed-400KLD Pty Ay 2
i o H =
i STP || STP |
1 1 y i o
400KLD i i
; || sookwd | ULTRAFILTRATION o i &
Lt 3 S Existing-500KLD ;
240KL0} ro ."
| SRS = g Proposed_ ’
: BLOW DOWN | !
[ !
S FIOW DO 200KLD | H
o
H

: J
i RO PLANT

: « 280KLD Existing-S00KLD

1

80KLD

DOMESTIC

60KLD Consumption

{ 50KLD
00KLD Existing +
OKLD Proposed)

1100KD
(1000K1D Existing +
100KLO Proposed)

H

H

H
e AT0KD e " [ e e
190KLD} '

TUBEWELL

Note-H Plant Blow down will be increased due to revamping in air washer nozzles spray & eliminator |

Site Lavout

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission



This project entails the installation and operation of
two Sewage Treatment Plants (STPs) at an industrial
facility to recycle wastewater effectively and minimize
groundwater abstraction by 75-80%. The project
involves an existing 500 KLD STP at Unit 5 and a
proposed 400 KLD STP at Unit 12, cumulatively
providing a total treatment capacity of 900 KLD. The
primary objective is to treat 650 KLD of wastewater
generated from domestic sources (250 KLD) and the
Humidity Plant (400 KLD) and recycle the treated
water for non-potable uses and in the Humidity Plant,
with 25% of reject water is utilized for plantation,

Design Philosophy and Treatment Approach

The project design incorporates advanced physico-
chemical and biological treatment processes,
integrated with membrane filtration technologies (UF

and RO). The treatment system is configured to

achieve significant reductions in Biological Oxygen Demand (BOD),

|
‘ SEWERAGE |NLET WATER ‘

UG
{ DRYING BED RIMERY TUBE SETTLER

[sioLocicaL Tavk ’
“-.sscnunm» TUBE SETTLER ‘

SEC. SLUDGE
DRYING BED

FILTERZATION TANK

Chemical Oxygen Demand (COD), and suspended solids to meet the

water quality requirements for industrial reuse.
Treatment Process

The core treatment process of this wastewater recycling
project is centered around advanced biological treatment
using the Moving Bed Biofilm Reactor (MBBR)
technology, followed by high-rate solid-liquid separation.
In this design, the clarified effluent from the primary tube
settler is conveyed to the MBBR tank, where biological
degradation MBBR
technology utilizes specially designed plastic carriers,
known as biofilm carriers or media, which provide a large
surface area for microbial biofilm growth. These carriers
are kept in continuous motion within the reactor by fine
bubble diffusers placed at the bottom of the tank. The
diffusers not only supply the necessary oxygen for
aerobic biodegradation but also provide the mixing
energy required to maintain the suspension of biofilm

of organic pollutants occurs.

carriers, ensuring uniform contact between the wastewater and the

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission

( STP,UF&RO PLANT LAYOUT PLAN & PROCESS FLOW CHART [

Proiect Flowchart



biofilm. The aerobic microorganism. The aerobic microorganisms growing on the biofilm carriers
consume organic pollutants as a substrate, effectively reducing Biological Oxygen Demand (BOD) and
Chemical Oxygen Demand (COD) by up to 90-95%.

The effluent from the MBBR tank flows through a sieving Flow Diagram

grid that retains the biofilm carriers within the reactor
while allowing the treated water to pass to the secondary Domestic Waste Water (400KLD)
tube settler. This clarified effluent, with significantly Equalization Tank (01 Nos)

reduced suspended solids, BOD, and COD concentrations, is

Reaction Tank

then directed to the pre-filtration tank and subsequently l
pumped through a dual-stage filtration system. The first Primary Tube Settler
stage employs Dual Media Filters (DMF) comprising layers |

of sand and anthracite to remove fine suspended solids and MBBITank
colloidal particles, enhancing water clarity and protecting Secondary Tube Settler
the downstream membrane units from fouling. The second |

stage utilizes Activated Carbon Filters (ACF), which adsorb Pre'F”tTtionTank
residual organic compounds, color, and odor-causing Sand Filter

substances, acting as a polishing step to ensure high-quality
effluent. The treated water from the ACF is then fed to the
Ultrafiltration system. The UF system is designed to remove To UF+RO Plant

Carbon Filter

remaining colloids, bacteria, and high molecular weight / \

organics, serving as an effective pretreatment step for the 5% to Reuse  25% to Plantation

RO system. This pretreatment significantly reduces membrane Site Lavout
fouling in the RO unit. The RO system, designed for high recovery

and sustainability, uses semi-permeable membranes housed in Fiber Reinforced Plastic (FRP) pressure
vessels. The reject water, accounting for approximately 25% of the feed, is repurposed for plantation,

and the rest 75% is repurposed for the process,

A.9. Implementation Benefits to Water Security

Overextraction of groundwater for intensive agriculture has led to a critical decline in water tables.
According to the Central Ground Water Board, 79% of Punjab’s blocks are overexploited, leading to
groundwater depletion at an alarming rate of 0.5 meters annually. Climate change exacerbates these
challenges through erratic rainfall patterns and increased evaporation rates, heightening water scarcity
risks.

The proposed wastewater recycling project in Punjab represents a significant step toward addressing
the region’s water security challenges. By treating and reusing wastewater generated from industrial
sources, this project reduces dependency on groundwater, thereby conserving a vital resource under
severe stress. The project integrates advanced treatment technologies, including physico-chemical
treatment, MBBR bioreactors, and membrane filtration systems like ultrafiltration (UF) and reverse

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission .10



osmosis (RO). These processes effectively eliminate contaminants, ensuring high-quality recycled water

suitable for industrial reuse and non-potable applications such as landscaping and toilet flushing.

The wastewater recycling project contributes to multiple Sustainable Development Goals (SDGs),

Sustainable
Development Goals
Targeted

Most relevant SDG Target/Impact

Indicator (SDG Indicator)

‘I CLIMATE
ACTION

13.2: climate

measures

change
policies,

Integrate
into  national

strategies and planning

Recycling and reusing wastewater is

an effective solution for climate
change adaptation because it helps
mitigate the impacts of droughts,
floods, and other extreme weather
events that are becoming increasingly
common due to climate change due
to water scarcity. The quantity of
wastewater recycled and reused by

the PP is the SDG indicator.

GOOD HEALTH
AND WELL-BEING

4

3.9: By 2030, substantially reduce the
number of deaths and illnesses from
hazardous chemicals and air, water and
soil pollution and contamination

The PP showcases how recycling and

reusing wastewater can prevent
depletion of natural water reserves
and prevent water scarcity during
droughts. The hazardous impact of
industrial wastewater is now avoided
due to this project. The PP ensures
water availability in water-scarce
zones that help promotes healthy

lives and well-being in the region.

CLEAN WATER
AND SANITATION

6.3: By 2030, improve water quality by
reducing pollution, eliminating dumping
and minimizing release of hazardous
chemicals and materials, halving the
proportion of untreated wastewater
and substantially increasing recycling
and safe reuse globally

The PP has showcased recycling and
safe reuse of 4500 million liters within
the industry during this monitored
period, which directly correlates to
this indicator 6.3.

©Universal Water Registry. No part of this document, may be reproduced in whole or in part in any manner without permission .11




8.5: By 2030, achieve full and | Number of jobs created and also the

DECENT WORK AND productive employment and decent | Number of people trained as part of
ECONOMIC GROWTH

work for all women and men, including | this project activity.
for young people and persons with
disabilities, and equal pay for work of
equal value

A9.1 Objectives vs Outcomes

Objectives:

The primary objective of the wastewater recycling project at the industrial facility is to enhance water
security by significantly reducing groundwater abstraction through the implementation of advanced
sewage treatment plants (STPs). The project aims to recycle wastewater generated from domestic and
industrial processes using state-of-the-art treatment technologies, including physico-chemical
treatment, MBBR bioreactors, adsorption, ultrafiltration (UF), and reverse osmosis (RO). By increasing
the total STP capacity to 900 KLD and recycling treated water for non-potable applications within the
plant, the project seeks to minimize the reliance on freshwater sources and contribute to sustainable
water management practices. Furthermore, the project aims to demonstrate the economic and
environmental viability of adopting high-efficiency water treatment systems, thereby encouraging other